

API Standard 589 Second Edition
Fire Test Report

Performed for

Fibras y Elastomeros, S.A.



MG-780-R Packing Material

Project Number: 20444

May 2004



Performed by

YARMOUTH RESEARCH AND TECHNOLOGY

92 East Elm Street
Yarmouth, ME 04096 USA
(207) 829-5359
virtlab@maine.rr.com
www.yarmouthresearch.com